

CERTIFICATE of TEST and EXAMINATION

Product: **Polyethylene fencing ropes**

Date of test:	31. 10. 2013	Weight:	6,0 g/m
Nominal diameter:	3,0 mm	Colour:	red/white
Material:	polyethylene	Strength:	min. 1300 N
Elongation:	18,2 %		

TEST RESULTS

The breaking strength shown here: **1 392 N**
Electrical resistance: **0,14 ohm/m**

Name and address of firm or competent person who witnessed testing and performed examination:
LANEX a. s. – No.633/13

I certify that the above statements are correct, the products were tested and examined by a competent person and no defects were found.

LANEX a. s., Hlučínská 1/96, 747 23 Bolatice, Czech republic,
PHONE: +420 553 751 111, FAX: +420 553 654 125

Date: 4.11.2013

Signature:

